SPORTON LAB.

FCC RF Test Report

Report No. : FG272913H

LTE Band 43/ 15MHz

64QAM

Middle Channel / 1IRBO

Middle Channel / IRBmax

Spectrum == spectrum -
Ref Level 25.00 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
20 E1I|l‘ulll dheck B, S 20 ahsf.ml (theck PARS
Line _§PURIOUS_|LINE_ABS_| PABS Line _$PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
ode 0 dBm
-10 dBm -10 dém
-20d i ‘ T -20 dB i T
30de : . EL f ‘
SPURIOUS_LINE_ABS . l SPURIOUS_LINE_ABS 1
o PR b o a iy sl i
-60 dam | -60 dBm |
-70 dBm 1 70 dBm 1
Start 3.5 GHz 9009 pts Stop 3.75 GHz Start 3.5 GHz 9009 pts Stop 3.75 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.51512 GHz -49.25 dém -5.25 d& 3.500 GHz 3,530 GHz 1.000 MHz 3.50301 GHz -48.97 dbm -8.97 d&
3.530 GHz 3,627 GHz 1,000 MHz 3.62219 GHz -45.48 dam -20.48 de 3.530 GHz 3.627 GHz 1.000 MHz 3.62463 GHz -47.71 dBm -22.71 dg
3.627 GHz 3,642 GHz 1,000 MHz 3.64128 GHz -22.05 dBm -9.05 dB 3.627 GHz 3.642 GHz 1.000 MHz 3.64103 GHz -37.67 dBm -24.67 d&
3.642 GHz 3,643 GHz 200.000 kHz 3,64246 GHz -26.77 dém -13.77 dB 3.642 GHz 3,643 GHz 200,000 kHz 3,64225 GHz -49.23 dBm -36.23 dB
3.643 GHz 3,658 GHz 100.000 kHz 3.64335 GHz 18,97 dBm -11.03 de 3.643 GHz 3.658 GHz 100.000 kHz 3.65670 GHz 18.45 dBm -11.55 dg
3.658 GHz 3,659 GHz 200.000 kHz 3.65778 GHz -46.07 dBm -33.07 dB 3.658 GHz 3.659 GHz 200.000 kHz 3.65756 GHz -22.16 dBm -9.16 d&
3.659 GHz 3,672 GHz 1,000 MHz 3.65866 GHz -39.03 dém -26.03 dB 3.659 GHz 3,672 GHz 1.000 MHz 3,65862 GHz -21.33 dBm -8.33 dB
2.672 GHz 3.720 GHz 1,000 MHz 3.67347 GHz -45.41 dém -20.41 dB 3.672 GHz 3,720 GHz 1.000 MHz 3.67566 GHz -42.70 dém -17.70 de
3.720 GHz 3,750 GHz 1,000 MHz 3.72628 GHz -47.98 dBm -7.98 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73419 GHz -47.19 dBm -7.19 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52849 GHz -49,17 dBém -9.17 dB
3.530 GHz 3,627 GHz 1,000 MHz 3.62609 GHz -40.65 dém -15.65 dB
3.627 GHz 3.642 GHz 1.000 MHz 3.64084 GHz -24.54 ddm -11.54 dB
3.642 GHz 3.643 GHz 200.000 kHz 3.64233 GHz -30.27 dBém -17.27 dB
2.643 GHz 3,658 GHz 100.000 kHz 3.64574 GHz 1.03 dém -28.97 de
3.658 GHz 3.659 GHz 200.000 kHz 3.65752 GHz -30.12 dém -17.12 dB
3.659 GHz 3.672 GHz 1,000 MHz 3.66094 GHz -24.99 dBém -11.99 dB
2.672 GHz 3.720 GHz 1,000 MHz 3.67328 GHz -40.51 dém -15.51 de
3.720 GHz 3.750 GHz 1.000 MHz 3.73308 GHz -48.01 ddm -8.01 dB
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52495 GHz -49.50 dém -5.50 d& 3.500 GHz 3,530 GHz 1.000 MHz 3.52573 GHz -49.52 dbm -9.52 d&
3.530 GHz 3,670 GHz 1,000 MHz 3.66685 GHz -45.71 dam -20.71 de 3.530 GHz 3.670 GHz 1.000 MHz 3.66755 GHz -48.80 dBm -23.80 d&
3.670 GHz 3,684 GHz 1,000 MHz 3.68325 GHz -24.13 dBm -11.13 dB 3.670 GHz 3.684 GHz 1.000 MHz 3.67929 GHz -38.65 dbm -25.65 dB
3.684 GHz 3,685 GHz 200.000 kHz 3,68496 GHz -26.56 dBm -13.56 dB 3.684 GHz 3,685 GHz 200,000 kHz 3,68492 GHz -50.33 dBm -37.33 d8
3.685 GHz 3,700 GHz 100.000 kHz 3.68585 GHz 18.79 dBm -11.21 de 3.685 GHz 3.700 GHz 100.000 kHz 3.68917 GHz 18.37 dBm -11.63 d&
3.700 GHz 3,701 GHz 200.000 kHz 3.70090 GHz -47.02 dBm -34.02 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70016 GHz -23.51 dbm -10.51 d8
3.701 GHz 32,710 GHz 1,000 MHz 3,70225 GHz -37.58 dém -24.66 dB 3.701 GHz 3,710 GHz 1.000 MHz 3,70114 GHz -17.98 dBm -4.93 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71004 GHz -41.98 dém -16.88 de 3.710 GHz 3,720 GHz 1.000 MHz 3.71034 GHz -35.13 dém -10.13 de
3.720 GHz 3,750 GHz 1,000 MHz 3.72076 GHz -46.57 dBm -6.67 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72025 GHz -45.38 dBm -5.38 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.51830 GHz -49,52 dBém -9.52 dB
3.530 GHz 3,670 GHz 1,000 MHz 3.66853 GHz -41.00 deém -16.00 de
3.670 GHz 3.684 GHz 1.000 MHz 3.68293 GHz -26.57 dBm -13.57 dB
3.684 GHz 3.685 GHz 200.000 kHz 3.68497 GHz -31.66 dBm -18.66 dB
32.685 GHz 3,700 GHz 100.000 kHz 3.60839 GHz 0.43 dem -29.57 de
3.700 GHz 3.701 GHz 200.000 kHz 3.70001 GHz -29.74 ddm -16.74 dB
3.701 GHz 3.710 GHz 1,000 MHz 3.70118 GHz -24.,15 dBém -11.15 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71048 GHz -33.12 dém -8.12 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72016 GHz -42.07 ddm -2.07 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3.52357 GHz -49.46 dBm -9.46 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51308 GHz -49.47 dBm -9.47 dB
3.530 GHz 3.585 GHz 1,000 MHz 3.58113 GHz -44.81 dém -19.81 dB 3.530 GHz 3.585 GHz 1.000 MHz 3.58376 GHz -48.42 dBm -23.42 dB
3.585 GHz 3.599 GHz 1,000 MHz 3.59843 GHz -25.26 dém -12.26 dB 3.585 GHz 3.599 GHz 1.000 MHz 3.59881 GHz -41.41 dém -28.41 d&
3.599 GHz 3.600 GHz 200.000 kHz 3.59981 GHz -28.57 dBm -15.57 dB 3.599 GHz 3.600 GHz 200.000 kHz 3.59993 GHz -52.27 dBm -39.27 dB
3.600 GHz 3.615 GHz 100.000 kHz 3.60085 GHz 16.28 dBm -13.72 dB 3.600 GHz 3.615 GHz 100.000 kHz 3.61417 GHz 16.04 dBm -132.96 dB
3.615 GHz 3.616 GHz 200.000 kHz 3.61518 GHz -49.86 dém -36.86 dB 3.615 GHz 3.616 GHz 200.000 kHz 3.61509 GHz -23.20 dém -10.20 d&
3.616 GHz 3.630 GHz 1,000 MHz 3.61763 GHz -42.47 dBm -29.47 dB 3.616 GHz 3.630 GHz 1.000 MHz 3.61608 GHz -22.63 dBm -9.63 dB
3.630 GHz 3.710 GHz 1,000 MHz 3.63324 GHz -49.51 dém -24.51 dB 3.630 GHz 3.710 GHz 1.000 MHz 3.63100 GHz -46.64 dBm -21.64 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71537 GHz -48.59 dém -23.50 de 3.710 GHz 3,720 GHz 1.000 MHz 3.71186 GHz -48.65 dém -22.65 de
3.720 GHz 3.750 GHz 1.000 MHz 3.74378 GHz -48.95 dBm -8.95 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73065 GHz -48.74 dBbm -8.74 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52201 GHz -49.35 dBm -5.35 dB
3.530 GHz 3,585 GHz 1,000 MHz 3.58415 GHz -41.23 dBm -16.23 dB
3.585 GHz 3,599 GHz 1,000 MHz 3.50894 GHz -27.63 dém -14.63 de
3.559 GHz 3,600 GHz 200.000 kHz 3.599599 GHz -33.25 dBm -20.25 dB
3.600 GHz 3,615 GHz 100.000 kHz 3.61146 GHz -0.92 dBm -30.92 dB
2.615 GHz 3,616 GHz 200.000 kHz 3.61515 GHz -32,55 deém -19.55 de
3.616 GHz 3,630 GHz 1,000 MHz 3.61606 GHz -27.25 dBm -14.25 dB
3.630 GHz 3,710 GHz 1,000 MHz 3.63004 GHz -41.87 dBm -16.87 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71192 GHz -48.30 dém -23.80 de
3.720 GHz 3,750 GHz 1,000 MHz 3.73218 GHz -48.76 dBm -8.76 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52903 GHz -49.27 dém -5.27 d& 3.500 GHz 3,530 GHz 1.000 MHz 3.50319 GHz -49.05 dBm -9.05 d&
3.530 GHz 3,627 GHz 1,000 MHz 3.62735 GHz -46.17 dam -21.17 de 3.530 GHz 3.627 GHz 1.000 MHz 3.62735 GHz -49.32 dém -24.32 de
3.627 GHz 3,642 GHz 1,000 MHz 3.64070 GHz -24.16 dBm -11.16 dB 3.627 GHz 3.642 GHz 1.000 MHz 3.64148 GHz -41.80 dBm -28.80 d&
3.642 GHz 3,643 GHz 200.000 kHz 3,64245 GHz -27.04 dém -14.04 dB 3.642 GHz 3,643 GHz 200,000 kHz 3,64250 GHz -51.79 dBm -38.79 dB
3.643 GHz 3,658 GHz 100.000 kHz 3.64332 GHz 16.19 dBm -13.81 de 3.643 GHz 3.658 GHz 100.000 kHz 3.65667 GHz 17.10 dBm -12.90 dg
3.658 GHz 3,659 GHz 200.000 kHz 3.65780 GHz -48.73 dBm -35.73 dB 3.658 GHz 3.659 GHz 200.000 kHz 3.65770 GHz -24.83 dBm -11.83 d&
3.659 GHz 3,672 GHz 1,000 MHz 3,65998 GHz -41.73 dBm -28.73 dB 3.659 GHz 3,672 GHz 1.000 MHz 3,65981 GHz -26.31 dBm -13.31 d8
2.672 GHz 3,720 GHz 1,000 MHz 3.67518 GHz -49.43 dém -24.43 db 3.672 GHz 3.720 GHz 1.000 MHz 3.67898 GHz -46.01 dém -21.01 de
3.720 GHz 3,750 GHz 1,000 MHz 3.73638 GHz -48.55 dBm -8.65 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72607 GHz -48.68 dbm -8.68 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.51482 GHz -49.31 dBém -9.31 dB
3.530 GHz 3,627 GHz 1,000 MHz 3.62067 GHz -40.67 deém -15.67 de
3.627 GHz 3.642 GHz 1.000 MHz 3.64110 GHz -26.92 dBm -13.92 dB
3.642 GHz 3.643 GHz 200.000 kHz 3.64248 GHz -33.04 dém -20.04 dB
2.643 GHz 3,658 GHz 100.000 kHz 3.64750 GHz -0.21 dém -30.21 de
3.658 GHz 3.659 GHz 200.000 kHz 3.65758 GHz -31.94 ddm -18.94 dB
3.659 GHz 3.672 GHz 1,000 MHz 3.65930 GHz -27.25 dém -14.25 dB
2.672 GHz 3.720 GHz 1,000 MHz 3.67627 GHz -40.94 dém -15.84 de
3.720 GHz 3.750 GHz 1.000 MHz 3.73854 GHz -48.75 dBm -8.75 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52861 GHz -49.45 dBm -5.45 dB 3.500 GHz 3,530 GHz 1.000 MHz 3.52447 GHz -49.52 dbm -9.52 d&
3.530 GHz 3,670 GHz 1,000 MHz 3.66509 GHz -47.65 dam -22.65 dB 3.530 GHz 3.670 GHz 1.000 MHz 3.54545 GHz -49.55 dBm -24.55 dg
3.670 GHz 3,684 GHz 1,000 MHz 3.68321 GHz -25.27 dBm -12.27 dB 3.670 GHz 3.684 GHz 1.000 MHz 3.68385 GHz -42.11 dBm -29.11 dg
3.684 GHz 3,685 GHz 200.000 kHz 3,68499 GHz -26.46 dBm -13.46 dB 3.684 GHz 3,685 GHz 200,000 kHz 3,68401 GHz -52,23 dBm -39.23 dB
3.685 GHz 3,700 GHz 100.000 kHz 3.68586 GHz 1592 dBm -14.08 dB 3.685 GHz 3.700 GHz 100.000 kHz 3.68515 GHz 15.52 dBm -14.48 dg
3.700 GHz 3,701 GHz 200.000 kHz 3.70039 GHz -48.96 dBm -35.96 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70002 GHz -24.09 dBm -11.08 d&
3.701 GHz 32,710 GHz 1,000 MHz 3,70626 GHz -41.58 dBm -28.56 dB 3.701 GHz 3,710 GHz 1.000 MHz 3,70105 GHz -21.44 dBm -8.44 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71274 GHz -46.04 dém -21.04 de 3.710 GHz 3,720 GHz 1.000 MHz 3.71153 GHz -37.54 dBém -12.54 de
3.720 GHz 3,750 GHz 1,000 MHz 3.72055 GHz -49.15 dBm -5.15 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72403 GHz -47.35 dBm -7.35 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52597 GHz -49.46 dBm -9.46 dB
3.530 GHz 3,670 GHz 1,000 MHz 3.66965 GHz -41.65 dém -16.65 dB
3.670 GHz 3.684 GHz 1.000 MHz 3.68352 GHz -28.15 dBm -15.15 dB
3.684 GHz 3.685 GHz 200.000 kHz 3.68497 GHz -34.24 dBém -21.24 dB
32.685 GHz 3,700 GHz 100.000 kHz 3.60602 GHz -1.47 deém -31.47 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70002 GHz -33.24 dém -20.24 dB
3.701 GHz 3.710 GHz 1,000 MHz 3.70154 GHz -28.79 dém -15.79 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71008 GHz -35.54 dém -10.54 de
3.720 GHz 3.750 GHz 1.000 MHz 3.72013 GHz -42.72 dBm -2.72 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3.52468 GHz -49.34 dBm -9.34 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52942 GHz -49.49 dBm -9.49 dB
3.530 GHz 3.580 GHz 1,000 MHz 3.57888 GHz -44,57 dém -19.57 dB 3.530 GHz 3.580 GHz 1.000 MHz 3.57723 GHz -47.36 dBm -22.36 dB
3.580 GHz 3.599 GHz 1,000 MHz 3.59876 GHz -22.22 dém -9.22 dB 3.580 GHz 3.599 GHz 1.000 MHz 3.59694 GHz -41.40 dém -28.40 d&
3.599 GHz 3.600 GHz 200.000 kHz 3.59986 GHz -26.99 dBm -13.99 dB 3.599 GHz 3.600 GHz 200.000 kHz 3.59989 GHz -50.97 dBm -37.97 dB
3.600 GHz 3.620 GHz 100.000 kHz 3.60111 GHz 20.86 dém -9.14 dB 3.600 GHz 3.620 GHz 100.000 kHz 3.61891 GHz 21.35 dBm -8.65 dB
3.620 GHz 3.621 GHz 200.000 kHz 3.62013 GHz -50.34 dém -37.34 dB 3.620 GHz 3.621 GHz 200.000 kHz 3.62015 GHz -25.77 dém -12.77 d&
3.621 GHz 3.640 GHz 1,000 MHz 3.62429 GHz -42.50 dBm -29.50 dB 3.621 GHz 3.640 GHz 1.000 MHz 3.62169 GHz -21.89 dBm -8.89 dB
3.640 GHz 3.710 GHz 1,000 MHz 3.64038 GHz -48,15 dém -23.15 dB 3.640 GHz 3.710 GHz 1.000 MHz 3.64024 GHz -45.54 dBm -20.54 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71724 GHz -48.63 dém -23.63 de 3.710 GHz 3,720 GHz 1.000 MHz 3.71523 GHz -48.37 dém -22.37 de
3.720 GHz 3.750 GHz 1.000 MHz 3.74120 GHz -48.68 dBm -8.68 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72844 GHz -48.62 dBbm -8.62 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52756 GHz -49,17 dBém -9.17 dB
3.530 GHz 32,660 GHz 1,000 MHz 3.65994 GHz -43.09 dém -13.09 de
3.660 GHz 3.679 GHz 1.000 MHz 3.67891 GHz -29.37 dém -16.37 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67996 GHz -35.98 dém -22.88 dB
2.680 GHz 3,700 GHz 100.000 kHz 3.60527 GHz -2.98 dém -32.88 de
3.700 GHz 3.701 GHz 200.000 kHz 3.70007 GHz -34.38 dédm -21.38 dB
3.701 GHz 3.710 GHz 1,000 MHz 3.70159 GHz -27.93 dém -14.93 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71014 GHz -33.72 dém -8.72 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72022 GHz -42.42 dBm -2.42 dB
L JU J v
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samronis.  FCC RF Test Report Report No. : FG272913H

Conducted Spurious Emission

LTE Band 43 / 5MHz

QPSK / 1RBO

Lowest Channel Middle Channel

o el [F|[Seeerr —) &

Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 0,00 dm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBMP—SRURICUS LINE ARS naks 10 dnE—$RURIOUS JINE ARS n
-20 de -20 dem
-30 dBm -30 dBm
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS ‘
I |
S0 dem—j M’ul e A . AP A i 50 dem I YV PN aladda T il
— i A A
*50 dBm "80 dBm
-70 dBm -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30,0 MHz 74008 pts Stop 37.0 GHz Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 576.25874 MHz -55.48 dém -15.48 de 30.000 MHz 1.000 GHz 1,000 MHz 898.73626 MHz -55.57 dem -15.57 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -54.39 dém -14.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -54.76 dBm -14.76 d&
3.000 GHz 3.500 GHz 1.000 MHz 3.29346 GHz -47.72 dBm -7.72 db 3.000 GHz 3.500 GHz 1.000 MHz 3.34091 GHz -46.13 dBm -6.13 dB

3.750 GHz 7.000 GHz 1,000 MHz 3.90781 GHz -49.15 dBm 15 de 3.750 GHz 7.000 GHz 1,000 MHz 6.90231 GHz -49.37 dBém -9.37 dg&
7.000 GHz 15.000 GHz 1,000 MHz 7.20074 GHz -47.63 dém -7.68 dB 7.000 GHz 15.000 GHz 1,000 MHz 7.29573 GHz -45.60 dBm -5.60 d&
15.000 GHz 22.000 GHz 1.000 MHz 18.03553 GHz -51.29 dBm -11.29 dB 15.000 GHz 22.000 GHz 1.000 MHz 18.04103 GHz -51.33 dBm -11.33 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.81676 GHz -50.49 dBm -10.49 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.82476 GHz -50.34 dBm -10.34 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.48679 GHz -46.91 dBm -5.91 dg 30,000 GHz 37.000 GHz 1,000 MHz 36,40979 GHz -47.02 deém -7.02 dB&

Date:

Date:

Highest Channel

Spectrum

Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit ¢heck PABS

-10 dBMP—$NURIOUS L INE—ARS naks

-20 dBm

-30 dém

AfAn.
SPURIOUS_LINE_ABS,
|

-50 dB
WYY APPSR P A~y LT
= B
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 863.85115 MHz -55.79 dBm -15.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51237 GHz -54.45 dBm -14.45 dB
3.000 GHz 3.500 GHz 1.000 MHz 3,38836 GHz -43.74 dBm -3.74 dB
3.750 GHz 7.000 GHz 1.000 MHz 4.00286 GHz -49.40 dBm -9.40 de
7.000 GHz 15.000 GHz 1.000 MHz 7.39073 GHz -44.63 dBm -4.63 dg
15.000 GHz 22.000 GHz 1.000 MHz 20.39386 GHz -51.15 dBm -11.15 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.85976 GHz -50.42 dBm -10.42 dB
30.000 GHz 37.000 GHz 1.000 MHz 36,50029 GHz -47.02 dBm -7.02 dB
T T
(. 4L 4 ' .
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG272913H

LTE Band 43/ 10MHz

QPSK / 1RBO

Spectrum e ectrum Ly
Ref Level 0.00 dBm  Offset 8.72 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddre—bRURICUS L INE ABS n
-20 de -20 dem
-30 dam -30 dBm
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS |
\ |
50 d8m Wu I i A ' e L i 50 dem el A gl —_— N Lauad Raitad
g o
Bm *E0 dbm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz Start 30.0 MHz 74008 pts Stop 87.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 564.01099 MHz -55.56 dém -15.56 de 30.000 MHz 1.000 GHz 1,000 MHz 941.37363 MHz -55.49 dem -15.49 dg
1.000 GHz 3.000 GHz 1.000 MHz 2.49788 GHz -54.61 dém -14.61 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.49788 GHz -54.66 dBm -14.66 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.29396 GHz -46.03 dBm -6.03 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.33841 GHz -45.58 dBm -5.58 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.90821 GHz -48.97 dém -8.97 db 3,750 GHz 7.000 GHz 1,000 MHz 3.95290 GHz -48.54 dBm -8.54 d&
7.000 GHz 15.000 GHz 1,000 MHz 7.20124 GHz -47.77 dem -7.77 de 7.000 GHz 15.000 GHz 1,000 MHz 7.20123 GHz -42.23 dem -2.23 d&
15.000 GHz 22.000 GHz 1,000 MHz 18.03953 GHz -51.26 dém -11.26 dB 15.000 GHz 22.000 GHz 1,000 MHz 20.38837 GHz -51.35 dBm -11.35 dg
22.000 GHz 30.000 GHz 1,000 MHz 20.84776 GHz -50.47 dBm -10.47 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.81126 GHz -50.42 dBm -10.42 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.52078 GHz -47.11 dém -7.11 dB 30,000 GHz 37.000 GHz 1,000 MHz 36.50579 GHz -45.92 dBm -6.92 d&.
) ) 2
Date: 10: Dats: 16.DEC.2022 10

Highest Channel

Spectrum I

Ref Level 0.00 dBm Offset 8.72 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PARS
10 dinP—$RURIOUS | INE ARS | naks
-20 dBm
-30 dBm
Andn,
SPURIOUS_LINE_ARS
|
-50 dBm ML — e —
-mﬂ" —ade M Y
=60
-70 dBm
-80 dBrm
-80 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 953.00200 MHz -55.66 dBm -15.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62984 GHz -54.55 dBm -14.55 dB
3.000 GHz 3.500 GHz 1.000 MHz 3,38387 GHz -44.52 dBm -4.52 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.99798 GHz -48.88 dBm -8.88 dB
7.000 GHz 15.000 GHz 1.000 MHz 7.38123 GHz -44.71 dBm -4.71 de
15.000 GHz 22.000 GHz 1.000 MHz 18.03403 GHz -51.11 dBm -11.11 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.82026 GHz -50.27 dBm -10.27 dB
30.000 GHz 37.000 GHz 1.000 MHz 36,49920 GHz -47.12 dBm -7.12 dB
ST T
L JL J a ) wa
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG272913H

LTE Band 43/ 15MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum ectrum Ly
Ref Level 0.00 dBm  Offset 8.72 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddre—bRURICUS L INE ABS n
20 da -20 dem
-30 dam -30 dBm
SPURIOUS_LINE_A85 ;vt@ﬁluua‘ LINE_pES_|
-50 dam 1 — - — -50 dBm —— -
P11 . Vit N e Rt il e o | A AR A had
*E0 cem "E0 dbm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz | (| Start 30.0 MHz 74008 pts Stop 87.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 859.00599 MHz -55.89 dém -15.89 de 30.000 MHz 1.000 GHz 1,000 MHz 890.98402 MHz -55.76 dém -15.76 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.51987 GHz -54.53 dém -14.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -54.33 dém -14.33 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.29396 GHz -45.66 dBm -5.66 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.33641 GHz -46.09 dBm -6.05 dB
3.750 GHz 7.000 GHz 1,000 MHz 6.92627 GHz -49.63 dém -9.63 dB 3,750 GHz 7.000 GHz 1,000 MHz 3.95087 GHz -48.99 dém -8.99 d&
7.000 GHz 15.000 GHz 1,000 MHz 7.20174 GHz -47.99 dém -7.80 de 7,000 GHz 15.000 GHz 1.000 MHz 7.28673 GHz -42.53 dém -2.53 de
15.000 GHz 22.000 GHz 1,000 MHz 18.03853 GHz -51.26 dém -11.26 dB 15.000 GHz 22.000 GHz 1,000 MHz 18.04153 GHz -51.37 dém -11.37 dg
22.000 GHz 30.000 GHz 1,000 MHz 20.84576 GHz -50.33 dBm -10.33 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.82776 GHz -50.60 dBm -10.60 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.52628 GHz -47.00 dém -7.00 dB 30,000 GHz 37.000 GHz 1,000 MHz 36.51928 GHz -47.09 dém -7.09 d&
) ] ) 2
Date: 10: Date: 16.DEC.2022 o
Highest Channel
Spectrum I
Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 svgPwr
Limit ¢heck PABS
10 dinP—$RURIOUS | INE ARS | naks
-20 dBm
-30 dBm
Andn,
SPURIOUS_LINE_ARS
|
-50 d PITTI V Y R R By A
,g—-*'"' sy
<60 dBm
-70 dBm
-80 dBrm
-80 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 882.26274 MHz -55.48 dBm -15.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96176 GHz -54.50 dBm -14.50 dB
3.000 GHz 3.500 GHz 1.000 MHz 3,37887 GHz -44.81 dBm -4.81 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.99352 GHz -49.17 dBm -9.17 de
7.000 GHz 15.000 GHz 1.000 MHz 7.37173 GHz -44.73 dBm -4.73 de
15.000 GHz 22.000 GHz 1.000 MHz 20.39836 GHz -51.36 dBm -11.36 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.84076 GHz -50.55 dBm -10.55 dB
30.000 GHz 37.000 GHz 1.000 MHz 36,51278 GHz -47.16 dBm -7.16 dB
T T
(. 4L 4 .
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG272913H

LTE Band 43/ 20MHz

QPSK / 1RBO

Lowest Channel

Middle Channel

ectrum

e pectru

Ref Level 0.00 dém Offset 8.72 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 8.72 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddnE—bRURICUS FINE ABE n
-20 de -20 dem
-30 dam -30 dBm
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS |
\ 1
50 dam —— - -50 dBm —— -
M y - A o Land inni i N ] v o A S ATy B
“E0 dem “20°dbm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz Start 30.0 MHz 74008 pts Stop 87.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW Fr Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 568.50649 MHz -55.84 dém -15.84 de 30.000 MHz 1.000 GHz 1,000 MHz 550.09491 MHz -55.61 dem -15.61 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.51187 GHz -53.93 dém -13.93 de 1.000 GHz 3.000 GHz 1,000 MHz 2.52437 GHz -54.31 dém -14.31 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.29396 GHz -46.27 dBm -6.27 db 3,000 GHz 3.500 GHz 1,000 MHz 3.33392 GHz -45.41 dBm -5.41dB
3.750 GHz 7.000 GHz 1,000 MHz 3.90862 GHz -48.63 dém -8.63 dB 3,750 GHz 7.000 GHz 1,000 MHz 3.94843 GHz -48.72 dém -8.72 d&
7.000 GHz 15.000 GHz 1,000 MHz 7.20224 GHz -48.17 dem -8.17 de 7.000 GHz 15.000 GHz 1,000 MHz 7.28223 GHz -43.72 dem -3.73 dB
15.000 GHz 22.000 GHz 1,000 MHz 20.39586 GHz -51.26 dém -11.26 dB 15.000 GHz 22.000 GHz 1,000 MHz 20.39786 GHz -51.38 dém -11.38 d&
22.000 GHz 30.000 GHz 1,000 MHz 20.84376 GHz -50.41 dBm -10.41 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.82026 GHz -50.33 dém -10.33 dB
30.000 GHz 37.000 GHz 1,000 MHz 36.51728 GHz -47.18 dém -7.18 dB 30,000 GHz 37.000 GHz 1,000 MHz 36.54828 GHz -47.06 dBm -7.06 d&
) ) 2
Dats Date: 16.DEC.2022 10:33:45
Highest Channel
Spectrum luf
Ref Level 0.00 dBm Offset 8.72 db Mode Auto Sweep
SGL Count 1004100
@1 AvgPwr
Limit ¢heck
10 dEnP—fRUREGHE e ARS aake
-20 dem
-30 deém
4o dn
SPURIOUS_LINE_ABS
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-60 dBm
-70 dBm
-50 deém
-90 dBm
Start 30.0 MHz 74008 pts Stop 37.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 971.41358 MHz -55.38 dBm -15.38 dB
1,000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -54.48 dém -14.48 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.37388 GHz -45.88 dBm -5.88 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.98864 GHz -49.53 dBm -9.53 dB
7.000 GHz 15.000 GHz 1.000 MHz 7.36223 GHz -43.46 dBm -3.46 dB
15.000 GHz 22.000 GHz 1.000 MHz 18.02053 GHz -51.11 dBm -11.11 d8
22,000 GHz 30.000 GHz 1.000 MHz 20.83026 GHz -50.52 dBm -10.52 dB
30,000 GHz 37.000 GHz 1.000 MHz 36.50179 GHz -46.78 dBm -6.78 dB
i J [
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samronis.  FCC RF Test Report Report No. : FG272913H
Frequency Stability
Test Conditions LTE Band 43 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0023
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0012
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

LTE Band 48

ACLR

Spectrum I

Spectrum |

Ref Level 21,22 d&m

Offset 8.72 dé & RBW 100 kHz

Spectrum |

Ref Level 21.22 dBm Offset 8.72 dé & RBW 100 kHz
|+ ALt 30de @ SWT  200ms & VBW 300 kHz Mode Auto Sweep | Att 30dB & SWT  200ms & YBW 300 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|® 1rm avgPwr [@1Rm AvgPwr
10 dBrr 10 dBrr
U ud
-10 d&m -10 dém
-20 dém
-30 dBi
CF 3.5525 GHz 691 pts Span 15.0 MHz CF 3.5525 GHz 691 pts Span 15.0 MHz
Channel Power Channel Powier
Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
THL (Ref) 5.000 MHz 23.20 dém Tx1 (Ref) 5.000 MHz 23.26 dBm
Tx Total 23.20 dBm Tx Total 23.26 dBm
Channel Bandwidth Offset Lowier Upper Channel Bandwidth Offset Lowier Upper
ad 5.000 MHz 5.000 MHz -42.47 db -58.47 dB  adj 5.000 MHz 5.000 MHz -58.39 dB -43.21 dB
ﬁ — — ?— n — —
Date: 20.DEC.2022 21:13:40

Date: 20.DEC.2022 21:16:16
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Ref Level 21.22 dBm
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SGL Count 100/100
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10 dBm
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-10 dBm

CF 3.5525 GHz

691 pts

Span 15.0 MHz

||Ghannal Power

|| Channel Bandwidth Offset Power

[T®1 (Ref) 5,000 MHz 22,25 dbm

||Tx Total 22.25 dBm
| Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz £.000 MHz -39.23 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum I

Ref Level 21.22 dBm Offset 8.72 dé & RBW 100 kHz

| Att 30de @ SWT 200 ms & VBW 300 kHz
SGL Count 100/100

[@ 1rm AvgPwr

Mode auto Sweep

Spectrum |

Ref Level 21.22 dém

| Att 30 dB & SWT
SGL Count 100/100

Offset 8.72 dé & RBW 100 kHz
200 ms & VBW 300 kHz

Mode Auto Sweep

[@1Rm AvgPwr
10 dBrr 10 dBrr
U ud
-10 d&m -10 dém
-20 dém
-30 dBi
CF 3.625 GHz 691 pts Span 15.0 MHz CF 3.625 GHz 691 pts Span 15.0 MHz
Channel Power Channel Powier
Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
TX1 (Ref) 5.000 MHz 23.36 dim Tx1 (Ref) 5.000 MHz 23.41 dBm
Tx Total 23.36 dBm Tx Total 23.41 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.67 dBb -58.60 dB Adj 5.000 MHz 5.000 MHz -58.58 dB -43.14 dB
Date: 20.DEC.2022 21:24:14

Date: 20.DEC.2022 21:26:42

Spectrum | l?
Ref Level 21.22 dBm Offset 8.72 dB @ RBW 100 kHz
|= Att 30 dB & SWT 200 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 100/100
(@ 1RmM AvgPwr
10 dBm
U dem
-10 dBm
CF 3.625 GHz 691 pts Span 15.0 MHz
|channel Power
Channel Bandwidth Offset Power
[T%1 (Ref) 5,000 MHz 22,37 dBm
| T Total 22.37 dBm
|l Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -39.50 dB -40.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum I

Ref Level 21.22 dBm Offset 8.72 dé & RBW 100 kHz

| Att 30de & SWT 100 ms & YBW 300 kHz
SGL Count 100/100

[@ 1rm AvgPwr

Mode auto Sweep

Spectrum |

Ref Level 21.22

| Att
SGL Count 100/10

30 dB & SWT

dBm Offset 8.72 dé & RBW 100 kHz

100 ms & YBW 300 kHz
0

Mode Auto Sweep

[@1Rm AvgPwr

10 dBrr

U

10 dBrr

-10 d&m

ud

-10 dém

-20 dém

CF 3.6975 GHz

-30 dBi

691 pts Span 15.0 MHz CF 3.6975 GHz 691 pts Span 15.0 MHz

Channel Power Channel Powier

Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
TX1 (Ref) 5.000 MHz 23.08 dém Tx1 (Ref) 5.000 MHz 23.29 dBm
Tx Total 23.08 dBm Tx Total 23.29 dBm

Channel Bandwidth offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 5.000 MHz 5.000 MHz -42.40 dB -57.98 dB Adj 5.000 MHz 5.000 MHz -58.67 dB -43.06 dB

Date: 20.DEC.2022 21:33:40 Date: 20.DEC.2022 21:36:10
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SGL Count 100/100
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Mode Auto Sweep
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691 pts Span 15.0 MHz
|channel Power
Channel Bandwidth Offset Power

[TX1 (Ref) 5.000 MHz 22.31 dBm
| T Total 22.31 dBm
|l Channel Bandwidth Offset Lower Upper

Adj 5.000 MHz 5.000 MHz -40.11 dB -40.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FG272913H

Spectrum I

Ref Level 21.22 dBm Offset 8.72 dé & RBW 100 kHz

| Att 30de & SWT 100 ms & YBW 300 kHz
SGL Count 100/100

[@ 1rm AvgPwr

Mode auto Sweep

| Att

SGL Count 100/100

Spectrum |

Ref Level 21.22 dém

Offset 8.72 dé & RBW 100 kHz
30dB @ SWT 100 ms & YBW 300 kHz

Mode Auto Sweep

[@1Rm AvgPwr
10 dBrr 10 dBrr
U ud
-10 d&m -10 dém
-20 dBm -20 dém
-30 dBi
CF 3.555 GHz 691 pts Span 30.0 MHz CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power Channel Powier
Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
TX1 (Ref) 10.000 MHz 23.34 dBm Tx1 (Ref) 10.000 MHz 23.27 dBm
Tx Total 23.34 dBm Tx Total 23.27 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -47.57 dB -59.70 dB Adj 10.000 MHz 10.000 MHz -59.40 dB -47.64 dB
Date: 20.DEC.2022 21:43:23

Date: 20.DEC.2022 21:45:52
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Spectrum I

Ref Level 21.22 dBm Offset 8.72 dé & RBW 100 kHz

| Att 30de & SWT 100 ms & YBW 300 kHz
SGL Count 100/100

[@ 1rm AvgPwr

Mode auto Sweep

| Att

SGL Count 100/100

Spectrum |

Ref Level 21.22 dém

Offset 8.72 dé & RBW 100 kHz
30dB @ SWT 100 ms & YBW 300 kHz

Mode Auto Sweep

[@1Rm AvgPwr
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-20 dBm -20 dém
-30 dBi
CF 3.625 GHz 691 pts Span 30.0 MHz CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power Channel Powier
Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
TX1 (Ref) 10.000 MHz 23.37 dim Tx1 (Ref) 10.000 MHz 23.41 dBm
Tx Total 23.37 dBm Tx Total 23.41 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -47.44 dB -59.78 dB Adj 10.000 MHz 10.000 MHz -59.72 dB -47.59 dB
Date: 20.DEC.2022 21:52:43

Date: 20.DEC.2022 21:55:08
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Spectrum I

Ref Level 21.22 dBm Offset 8.72 dé & RBW 100 kHz

| Att 30de & SWT 100 ms & YBW 300 kHz
SGL Count 100/100
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30dB @ SWT 100 ms & YBW 300 kHz
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-20 dBm -20 dém
-30 dBi
CF 3.695 GHz 691 pts Span 30.0 MHz CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power Channel Powier
Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
TX1 (Ref) 10.000 MHz 23.32 dém Tx1 (Ref) 10.000 MHz 23.36 dBm
Tx Total 23.32 dBm Tx Total 23.36 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 10.000 MHz 10.000 MHz -47.02 dB -59.35 dB Adj 10.000 MHz 10.000 MHz -59.67 dB -47.71 dB
Date: 20.DEC.2022 21:59:57
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Spectrum | [ spectrum | _
Ref Level 21.22 dBm Offset 8.72 dé & RBW 300 kHz Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz
lo Att 30de @ SWT  100ms @ VBW 1MHz Mode auto Sweep | Att 30dB & SWT  100ms & YBW 1MHz Mode Auto Sweep
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CF 3.5575 GHz 691 pts Span 45.0 MHz CF 3.5575 GHz 691 pts Span 45.0 MHz
Channel Power Channel Powier
Channel Bandwidth | Offset Power Channel Bandwidth | Offset Power
TX1 (Ref) 15,000 MHz 23.48 dBm Tx1 (Ref) 15.000 MHz 23.33 dim
Tx Total 23.48 dBm Tx Total 23.33 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth Offset Lower Upper
Adj 15.000 MHz 15.000 MHz -47.29 dB -59.07 dB Adj 15.000 MHz 15.000 MHz -58.79 dB -47.51 dB
Date: 20.DEC.2022 22:09:15
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